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Please report your samples, experimental method and results, discussion and conclusions. Please add figures and
tables for better explanation.

1. 5% Name of sample(s) and chemical formula, or compositions including physical form.

Sintered pellets of A2BOs-based materials (A: Nd, Ho and/or Sr; B: Al or Ti) and the Yb,Ti,O--related
material were used for the experiments.

2. ERAZERUVHER (EBRIIFEKWDGEAISI-IGE ., TOEBRZELHRLTZEL,)
Experimental method and results.  If you failed to conduct experiment as planned, please describe reasons.

Experimental methods
Time-of-flight (TOF) neutron powder diffraction data of A,BOs-based materials (A: Nd, Ho and/or Sr; B:
Al or Ti) and the Yb,Ti.O7-related material were measured at room temperature and high temperature by a
high-resolution neutron powder diffractometer SuperHRPD installed at the beam line BLO8 of J-PARC
facility, Japan. The sintered samples were put into 10 mm ¢ vanadium sample holders and were used for the
diffraction measurements. The diffraction measurements were carried out with five frame mode.
Experimental results
TOF-neutron data of Yb,Ti,Os-related material measured at 23 °C were analyzed using the program
Z-Code. As shown in Figure 1, it gave good quality of fitting by space group Fmr3m giving
R-factors; Rwp = 0.1080 and /8 = 0.0678). The structure analysis of the high-temperature data are
in progress. Also, the structure analyses of the diffraction data of the other materials are also

on-going.




2. ERAZERUVHER (DDEF) Experimental method and results (continued)
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Figure 1 : Rietveld plot of Yb,Ti,O7-related material measured at 23 °C.




